
1

Adding Value to Sustainable Development Goals
through Resilient Water Infrastructure Projects

VOLUME 87 | JUNE 2025



INDEX

Spotlight 06
Safety Health 
Environment (SHE)

24

Product Launch 22 Awards 32

Commissioned 18 CSR Initiatives 26

Onward March 16 Media Outreach 25

Employee Engagement 28

00Rural Reach 21 On Display 30

Global Orders 20



Honouring the Past...Shaping the Future!Honouring the Past...Shaping the Future!

From the MD’s Desk : From the MD’s Desk : 
A Legacy of Strength… A Future of Possibilities!A Legacy of Strength… A Future of Possibilities!

Innovation has always been at the core of our success. We continuously push boundaries to develop best-in-class technologies 
[...]
clarification, where previously formed precipitates accelerate chemical reactions, forming dense sludge particles that settle 
rapidly.

By implementing UHRC technology, Ion Exchange has successfully demonstrated its technical competence and enhanced the 
capacity of the Clari-flocculator by more than 75%.  The Haiderpur Water Treatment Plant (WTP) comprises 16 Clari-flocculators, 
each with a diameter of 52 meters and an existing capacity of 12.5 MGD. The capacity enhancement was achieved solely through 
electro-mechanical modifications within the existing site, eliminating the need for land expansion. Following these modifications, 
the capacity of each Clari-flocculator has increased to over 22 MGD, representing a significant 75%–80% boost in the overall 
capacity of the WTP.

Additionally, after the upgrade, the plant can now handle:

•	 Inlet raw water turbidity up to 4000 ppm

•	 Treated water turbidity of less than 30 ppm

Conclusion

Ion Exchange’s UHRC technology can enable Haiderpur WTP to significantly expand its capacity (more than 80%) while 
maintaining high treatment efficiency and water quality. This innovative approach demonstrates the potential of modern water 
treatment solutions to address urban water challenges sustainably, ensuring a reliable supply of safe drinking water for Delhi’s 
growing population.



12

IEI News Volume 87

Fish swimming in 
Settling Tank

Floc formation and 
settling in
reaction chamber

The Water Treatment Plant in Lucknow, Uttar Pradesh, with a capacity of 
200 MLD, plays a crucial role in supplying drinking water to over 1 million 
residents. However, the plant faced significant challenges due to its British-era 
infrastructure, particularly conventional settling tanks (70m x 70m x 3.0m) that 
had minimal clarification zones, leading to frequent mud carryover and poor 
water quality. Additionally, issues such as mud ball formation in filters, high 
chemical consumption, excessive sludge generation and manual alum dosing 
created inefficiencies in the treatment process.

To address these challenges, Ion Exchange India Limited (IEIL) implemented an 
advanced polymer dosing system using Polyaluminium Chloride (PAC 2000 MT), 
INDFLOC 230 and INDFLOC 27. This optimized treatment approach improved 
coagulation and flocculation, significantly enhancing water clarity. As a result, 
the plant achieved turbidity levels of <1.0 NTU at the tap, eliminated excessive 
sludge generation and reduced material handling costs by saving approximately 
8-12 tonnes per day of PAC. Additionally, on-site erection of a 200 MLD dosing 
facility ensured consistent treatment and long-term operational efficiency. The 
success of this intervention was evident as the treatment became non-toxic, 
with fishes observed in settling tanks, indicating improved water quality.

b)	 Water Quality Improvement at Varanasi Water Treatment Plant

The Varanasi Water Treatment Plant, with a capacity of 250 MLD, serves as a vital drinking water source for the city. However, the 
plant’s outdated infrastructure, including conventional settling tanks, led to high sludge generation, poor treated water quality 
during rainy seasons and elevated colour levels that exceeded drinking water standards. Additionally, manual tank cleaning and 
frequent mud carryover further deteriorated water clarity, making it essential to modernize the treatment process.

To overcome these issues, Ion Exchange India Limited (IEIL) introduced a dual-polymer dosing system, optimizing the coagulation 
and flocculation processes. The treatment incorporated 
INDFLOC 238 as the primary coagulant in combination 
with PAC, while INDFLOC 27 was used as a flocculant to 
enhance particle removal. These improvements led to a 
significant reduction in colour and turbidity, ensuring year-
round compliance with drinking water standards, even 
during the rainy season. Additionally, the dosing system was 
upgraded to handle 450 MLD, preparing the plant for future 
demand while reducing operational costs and chemical 
consumption. This transformation resulted in consistently 
safe and high-quality drinking water for the city.

Water Treatment Plant, Varanasi

a) Enhancing Water Quality at Lucknow Water Treatment Plant



13

IEI News Volume 87

c)	Restoring Water Quality at Bhilai Water Treatment Plant

The Bhilai Water Treatment Plant, with a capacity of 144 MLD, faced persistent issues of high turbidity (5-7 NTU) and color (20-
25 Pt-Co) in tap water, despite relatively moderate inlet turbidity levels of 10-20 NTU. The problem was further compounded by 
high organic content in raw water, including fulvic and fumaric acids, leading to odor issues and a greenish tint in treated water. 
The high pH of 9.4 also affected coagulation efficiency, making it difficult for the existing alum and chlorination-based treatment 
to deliver satisfactory results.

To address these challenges, Ion Exchange India Limited (IEIL) implemented a polymer-based dosing system using INDFLOC 100A, 
INDFLOC 238 and INDFLOC 27, starting treatment on August 13. This optimized approach significantly improved coagulation, 
effectively reducing turbidity to <1 NTU (limit: 3 NTU) and colour to <2 Pt-Co (limit: 5 Pt-Co). Further enhancements included 
the installation of baffles for improved chemical mixing and a dosing skid with a variable frequency drive and screw pump to 
manage flow and dose variations efficiently.

To ensure long-term reliability, a team of experienced professionals, including chemical engineers, chemists and technical support 
staff, was deployed to oversee operations. Regular maintenance, including quarterly health check-ups of the dosing system, was 
implemented to ensure optimal performance. Additionally, subject matter experts conducted continuous remote monitoring, 
analyzing real-time data to maintain consistent water quality. This comprehensive approach successfully restored the plant’s 
ability to deliver high-quality, safe drinking water while also reducing operational costs and minimizing sludge generation. The 
project was executed with a well-planned investment, ensuring sustainability and efficiency in water treatment.

WTP Facility, Maroda, Bhilai Settling Tanks

7. Integrated Waste-to-Energy Plant: Telangana
Ion Exchange (India) Ltd. launched India’s first Integrated Waste to Energy plant in Hyderabad, Telangana at the Akshaya Patra 
Foundation. The design integrates state-of-the-art technologies like INDION® IPC MBR and INDION® Advanced Bio-methanation 
process. INDION® IPC MBR treats raw sewage and produces purified water that can be reused. 

The sludge generated in the INDION IPC MBR process is combined with organic kitchen waste generated in homes and 
communities to recover purified water, renewable energy and organic fertilizer. The waste to energy plant, which is set up at 
Akshaya Patra, treats wastewater and organic waste from its fully automated kitchen. The Integrated Waste to Energy plant has 
a capacity to treat approximately 1000 kgs of organic kitchen waste and 2 - 6m3 of sewage sludge on a daily basis and will 
generate approximately 20 KW/H of electrical power along with 1.35 tonnes of rich organic fertilizer per day.

This is consistent with our commitment towards SDG 7 – Affordable & Clean Energy & SDG 11 – Sustainable Cities & Communities.

Ion Exchange’s Integrated Waste to Energy Plant



14

IEI News Volume 87

8. Water Supply Project for Upgradation, Operation & Maintenance: Haldia, 
West Bengal
Haldia Development Authority, a statutory body under the West Bengal (Planning and Development) Act 1979, entrusted Ion 
Exchange (India) Ltd., in consortium with Shristi Infrastructure Development Corporation Ltd. and Swach Environment Pvt. Ltd., 
with the repair, upgradation, operation, maintenance and management of a 50 MGD water supply project in Haldia.

This project is designed to ensure a reliable and efficient water supply for industrial, commercial, municipal and domestic 
consumers in Haldia. The scope includes:

•	 Refurbishment and upgradation of existing water supply facilities up to customer meters.

•	 Operation and maintenance of water treatment plants and pumping stations.

•	 Transmission and distribution of treated water to consumers.

•	 Repair and upkeep of pumping stations, water treatment plants and electrical infrastructure.

•	 Billing and revenue collection for water supply services.

•	 Environmentally compliant disposal of Water Treatment Plant sludge.

Aligned with SDG 6 – Clean Water & Sanitation and SDG 11 – Sustainable Cities & Communities, this initiative reinforces Ion 
Exchange’s commitment to sustainable water management, ensuring safe, continuous and efficient water supply for Haldia’s 
growing needs.

Upgradation and O&M

9. Complete Water Solutions for Rural India
Ensuring safe and clean drinking water remains a major challenge in rural India, where groundwater contamination from arsenic, 
iron, fluoride, nitrate, uranium and other heavy metals poses serious health risks. Additionally, the lack of proper water treatment 
infrastructure leaves millions vulnerable to waterborne diseases. Ion Exchange (India) Ltd. is committed to addressing these 
challenges by providing affordable, sustainable and easy-to-maintain water treatment solutions tailored for rural communities.

For groundwater treatment, Ion Exchange has developed hand pump and power pump attachments, along with solar-operated 
purification systems, to remove contaminants such as arsenic, iron, fluoride, nitrate and uranium effectively. These resin-based 
filtration systems—including INDION ASM, ISR, RS-F, USR and NSSR-ensure treated water meets WHO drinking water standards. 
Designed for ease of use, these systems require minimal maintenance and no electricity, making them ideal for remote areas.

For surface water treatment, Ion Exchange provides compact and efficient purification solutions. The INDION Lamella Clarifier 
removes suspended solids in a space-saving design, while the INDION Lampak, a single-tank treatment unit, is engineered to 
handle highly contaminated water. The INDION Continuous Sand Filter operates without backwashing, ensuring continuous 
filtration with minimal maintenance. To enhance disinfection, the INDION Chlorine Dioxide Generator eliminates bacteria, 
viruses and harmful microorganisms, ensuring safe drinking water.

At the community level, Ion Exchange offers Packaged Reverse Osmosis (RO) Systems such as INDRO and INDROMATIC, along 
with ZERO B water purifiers, which produce high-quality drinking water free from dissolved solids, bacteria and viruses.

For disaster management and emergency water supply, Ion Exchange’s mobile Disaster Management Units (DMUs) provide 
immediate access to safe drinking water in floods, cyclones, droughts and other crises. These units use ultrafiltration, reverse 
osmosis and ozonation to purify contaminated water, ensuring reliable access to potable water in affected areas.



15

IEI News Volume 87

Indion Lamella Indion Disaster Management Unit Indion Lampak

10. Retrofitting Water Treatment Plant: MCGM, Mumbai, Maharashtra
The Municipal Corporation of Greater Mumbai (MCGM) installed a state-of-the-art water treatment plant to ensure a reliable 
drinking water supply for the city. However, the plant faced severe mechanical design issues due to the poor quality and premature 
warpage of inclined separation plates. This led to inefficient separation, sludge deposition and algal growth on lamella surfaces, 
ultimately affecting the quality of water supplied to Mumbai.

To address these challenges, Ion Exchange was commissioned to retrofit and upgrade the plant with a uniquely designed stainless 
steel cartridge, ensuring long-term durability and enhanced performance. The retrofit was completed in less than six months 
without adding any structural load to the existing civil infrastructure. The stainless steel lamella surfaces eliminated turbulence, 
prevented algal growth and sludge accumulation and restored water quality to its original design parameters. Additionally, the 
retrofit significantly extended the operational life of the system, backed by a 20-year guarantee.

This project aligns with SDG 6 – Clean Water & Sanitation and SDG 9 – Industry, Innovation & Infrastructure, reinforcing Ion 
Exchange’s commitment to sustainable water solutions and infrastructure resilience.

Water Treatment Plant, Mumbai

To promote sustainable water management, Ion Exchange offers Decentralized Sewage Treatment Plants (STPs) for rural 
communities. Using Membrane Bio Reactor (MBR), Sequential Batch Reactor (SBR) and Moving Bed Bio Reactor (MBBR) technologies, 
these systems treat sewage and wastewater for reuse in irrigation and non-potable applications.

With a strong commitment to sustainability, Ion Exchange’s rural water solutions align with SDG 6 – Clean Water & Sanitation, 
ensuring safe, reliable and sustainable access to clean water for rural India.



16

IEI News Volume 87

ONWARD MARCH

A leading steel manufacturer, has partnered with Ion Exchange to supply a 2x600 m³/h water treatment 
system that includes UF, RO membranes and a MB System. This system will help them to gain high-quality 
purified water, improve water reuse and sustainability and reduce dependency on freshwater. It meets 
stringent water quality standards and improves operational efficiency. Additionally, it offers cost savings 
through reduced chemical use and maintenance.

Better Water, Better Steel  

A prominent manufacturer of high-quality carbon products has entrusted Ion Exchange to implement 
advanced water and wastewater treatment solutions. The project includes the installation of a 1900 
m³/d Water Treatment Plant (WTP), 600 m³/d Effluent Treatment Plant (ETP) at their new facility in Bellary, 
Karnataka. Additionally, a 2000 m³/d ETP, an 840 m³/d WTP and a 55 m³/d Multi-Effect Evaporator (MEE) 
have been installed at their unit in Toranagallu, Karnataka. This project aims to conserve freshwater 
resources, protect local water bodies, ensure compliance and reduce operational costs.

Treating Water, Strengthening Carbon 

A leading audit firm specializing in audit, assurance and risk advisory has partnered with Ion Exchange 
to install the INDION Quencher system in Bengaluru, Karnataka with a capacity of 500 Bottles Per Hour 
(BPH). This fully-automated compact unit is designed for the purification and bottling of drinking water. It 
uses hygienically stored and disinfected recyclable glass bottles providing a sustainable and eco-friendly 
alternative to plastic. The installation ensures compliance with IS 10500:2012 drinking water standards 
while significantly reducing water waste through a high-recovery Reverse Osmosis (RO) system and rinse 
water recycling saving 70–80% more water than conventional methods. Additionally, a UV sanitizing system 
safeguards the bottled water against airborne diseases and fungi ensuring clean, safe and sustainable 
drinking water.

Audit-Approved Hydration 

A leading manufacturer of a wide range of yarns for cotton, polyester and technical textile yarns has 
entrusted Ion Exchange to contribute to their state-of-the-art greenfield project in Ludiana, Punjab with a 
comprehensive range of total water and environment solutions. 

Our solutions include 3400 m³/d WTP, 650 m³/d Cooling Tower Blowdown (CTBD), 400 m³/d Softener 
System, 135 m³/d Electrodeionization (EDI), 700 m³/d ETP, 150 m³/d Sewage Treatment Plant (STP) and 
26 m³/d Zero Liquid Discharge (ZLD) systems with Mechanical Vapour Recompression (MVR) will help the 
customer reduce operational cost, maximize water reuse, minimize wastewater discharge. These systems 
conserve water, reduce freshwater dependency and promote sustainable textile manufacturing

Water-Wise Textiles



17

IEI News Volume 87

One of India’s largest fertilizer company in Bareilly, Uttar Pradesh, has partnered with Ion Exchange to 
install an 85 m³/d MEE and 2400 m³/d ETP recycle system. These systems will enable water recovery, 
significantly reducing their reliance on fresh water, minimizing environmental impact and supporting their 